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commodity HOT ROLLED STEEL SHEET IN COIL customer  POSCO DAEWOO MEXICO S8.A. DE C.V. .
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Specification A w ._. 3 A36- H b Project Name
# 2 Quantit 55REER Tensile Test % 1 " BEHE %3 B & F RS H il
= Quantity BEHKN mm Impact Test ;mw%wmﬁﬁ_ﬁwmm 2l
- % 1 B Istl .
T P J1ILES m & et I SR DT AR g0 % Bl i 3
B¥ B = o Vi St Shavaln | Mg | o9 vNA ) Reduction of Area % e
Size A . Coil No. Charge No. | N/mm*(\MPa) | % | % 1 [ 2] 3 Jae| 1 ]2 [ 3 [avel|uff Remark
(MM) Pieces| Weight &
(kg) T w
6.35X1,219XCOIL 1 mﬁumo A8814046N AB5818 S44) 448 50|G G
6.35X1,219XCOIL 1] | 213310| A8814045N | AB5818 | 344| 448 506 G
6.35%X1,219XCOIL 1 mﬁwmo A8814042N AB5818 S44h| 448 506 G
S-TOTAL 3 | 64020
- TOTAL UNDER THE
- CERTIFICATE NO.
Bl PIECES: 3
u, m WEIGHT: 64020 KG
%1 5IREER 48 Standard AJIS Z 2241 B:ASTM EB/E8M C:EN10002-1 D: %3 EERR #8413 Standard AJIS Z 2242 B:ASTM A370 C:EN10045-1 D:
’ % Direction of Sampling E:EFEAF L FEfAARE T W: 71 Direction of Sampling EJERE7TA Longitudinal FEAF Transverse W:
Tensile Test 4 Lacation of Sampling H1/4 1/6 J: Impact Test mw wOnm:o: o_,wm_um:u_smz:”_\b 11/6 J: JRE Test Temperature K0T L:
HERH Specimen K FF &K Rectangular LARREH Round Wuaﬁmﬁ%am. aa”ﬁ of striker O:2mm P:8mm
ZAEER Gauge Length M:200mm N:50mm P:8do Q:5.65/So R: EARAR Nominal energy Q:1500 R300J S /v F Notch T:V UU
%2 HFE Bend Test 41 GGood ¥4 54 - BIK - sHi& Visual and Dimensions 41 G:Good
1{& % B % Chemical Composition (%) EEEN RS AMEEDRRE 2 IR TEES N, ZTOBEREEAHEL TVWB I L EHALET,
| & C _ Si _ Mn P ; S _ _ _ _ _ _ _ _ We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
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MURAKAMI MAKOTO

HEIS :: T4-336FMEHETAEZ-S1%3

TAHARA PLANT : 2-1-3, Shirahama, Tahara-city,
Aichi pref. 441-3436, Japan

Quality Control Sec. Tahara Plant




